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TEST RESULT 

Total Cadmium Content 

Test Method : Sample was digested with acid and then analyzed by Inductively Coupled Argon 

Plasma Spectrometer. 

Client’s Limit : 300 mg/kg 

- Unit Result 

Test Item(s) - 1+2+3 4+5+6 7+8 

Parameter - - - - 

Total Cadmium (Cd) mg/kg ND ND ND 

Conclusion - PASS PASS PASS 

Note / Key : 

ND = Not detected “>” = Greater than 

mg/kg = milligram(s) per kilogram = ppm = part(s) per million 

10 000 mg/kg = 1 % % = percent No. = Number(s) 

Detection Limit (mg/kg) : Each : 10 

Remark : 

- Remark: The sample(s) approach was/ were refer to california proposition 65 as per specified by client.

END 
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